
 

 
TOWN OF SMITHS FALLS 

WATER POLLUTION CONTROL PLANT 
 
 

 
 
 
 

2023 PERFORMANCE REPORT  
Revision #1 

Environmental Compliance Approval 
Number 5671-AE7HFT  

 
 
 
 
 
 



2023 Smiths Falls Water Pollution Control Plant 
Performance Report 

Revised: April 30th, 2024 
Page 2 of 17

April 30th, 2024 

Ministry of the Environment Conservation & Parks 
Ottawa District Office, Eastern Region  
2430 Don Reid Drive 
Ottawa, Ontario 
K1H 1E1 

Attention Mrs. Shannon Hamilton-Browne 

Dear Mrs. Hamilton-Browne, 

Please find enclosed the Annual Performance Report and other supporting documents for the 

Smiths Falls Water Pollution Control Plant (WPCP), Works No.120000890 as per the 

Amended Environmental Compliance Approval Municipal and private Sewage Works Number 
[...]
equipment including the pelletizer cyclone and screens, cake from the belt press was 

shipped via bins to GFL Environmental Inc sites for 20 days.  

 

A summary of 2023 Sludge Solids Handling can be found in Appendix E. 

 

11.0 Summary Complaints 

There was one (1) complaint received during the reporting period in 2023 regarding the 

WPCP. A resident that lives close to the WPCP complaint of unpleasant sewage smells.  The 

reason for the unpleasant odour was the result of primary tank maintenance to repair a 

broken cross collector as well as to perform an inspection and maintenance on this tank.  

Should a complaint be received immediate steps are taken to rectify the issue.  

 

12.0 Ministry of Environment Conservation & Parks Communal Sewage 
Inspection Report  
 

There was no Ministry inspection conducted during the inspection period.  



2023 Smiths Falls Water Pollution Control Plant 
Performance Report 

Revised: April 30th, 2024 
Page 16 of 17 

 

13.0 Waste Received from Outside Smiths Falls 
 
 No septage was received at the Smiths Falls WPCP during the reporting period. 

 

 14.0 Municipal Utility Monitoring Program (MUMPs) Report 
 
MUMPs compliance reports are completed and submitted electronically to the Ministry.  This 

report contains the following information: monthly flows, secondary treatment by-pass flows 

(if an event occurred) and, Raw & Final effluent parameters. This report is to ensure the 

WPCP remains in compliance with the ECA. MUMPs reports from 2023 can be found in 

Appendix F. 

 
 
15.0 Operator Licenses 
 
Section 14 (1) of O. Reg. 129/04 requires that the owner of the facility ensures that every 

operator employed or performing operational duties in the facility holds a valid license.  A 

list of operator licenses can be found in Appendix G. 

 

 

16.0 Notice of Modifications (Limited Operational Flexibility) 
 
There was one (1) notice of modifications (limited operational flexibility) completed for the 

reporting period. The LOF completed is to replace the two (2) existing bar screens and de-

watering press along with associated upgrades to the screening disposal and hazardous gas 

detection system.  This project began in December and is currently on-going.  

The Notice of Modification to Sewage Works and supporting information (minus the report 

appendices) can be found in Appendix H. 

 

 

17.0 Service Sustainability Review Performance Measures  
 
Operational Cost per Cubic Meter Wastewater Treated 
 
2023- $0.632 (unaudited) (2,736,344 m3) ($1,728,240*) 
2022 - $0.569   (2,773,433 m3) ($1,576,907*) 
2021 - $0.580    (2,882,833 m3) ($1,670,796*) 
2020 - $0.476   (3,676,930 m3) ($1,751,398*) 
2019 - $0.483   (3,768,236 m3) ($1,819,107*) 
* Operational Only - Not inclusive of Transfer to reserve, capital, loan or interest payments 

 



2023 Smiths Falls Water Pollution Control Plant 
Performance Report 

Revised: April 30th, 2024 
Page 17 of 17 

 

WPCP Secondary Treatment Bypass Events 

 # Of Bypasses   Duration (hours)   Total Volume (m3) 

2023 -  3  205.98   115,348.43 
2022 -  3  69.7   11,964.0 
2021 -  0  0.0   0.0 
2020 -  5  105.9   42,639.7 
2019 -  6  121.9   27,114.0 
 

Sludge/Pellets Processed 

      Sludge (m3)  Pellets (Tonnes)  

2023 –  14,153   234 
2022 –  16,491   358 
2021 –  16,964   342    
2020 –  17,261   358    
2019 –  15,496   458 
 

Chemical Costs (coagulant)        

2023 - $136,864 (188,530 kg)      
2022 - $78,127  (157,130 kg)      
2021 - $68,674       
2020 - $80,692     
2019 - $102,826  
      
Hydro Costs     
2023 - $324,020 (2,192,350 kWh) 
2022 - $298,731 (2,292,148 kWh)   
2021 - $331,000     
2020 - $379,009   
2019 - $375,138  
    
Natural Gas 
2023 - $113,001  
2022 - $103,043  
2021 - $81,479  
2020 - $90,232 
2019 - $74,472  
 

Complaints per 1000 persons served (8780 pop (2016)) 
2023 - 0.11 Complaints/1,000 (1 total complaints) 
2022 – 0.11 Complaints/1,000 (1 total complaints) 
2022 – 0 Complaints/1,000 (0 total complaints) 
2021 – 0 Complaints/1,000 (0 total complaints) 
2020 – 0 Complaints/1,000 (0 total complaints) 
2019 – 0 Complaints/1,000 (0 total complaints) 



2023 Smiths Falls Water Pollution Control Plant 
Performance Report 

 

 

 
 

APPENDIX A 
 

Certificate of Approval Number 5671-AE7HFT 
Certificate of Approval Number 8-4041-93-006 



Page 1 - NUMBER 5671-AE7HFT

Ministry of the Environment and Climate Change

Ministère de l’Environnement et de l’Action en 

matière de changement climatique

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 5671-AE7HFT

Issue Date: January 11, 2017

The Corporation of the Separated Town of Smiths Falls

77 Beckwith St N

Post Office Box, No. 695

Smiths Falls, Ontario

K7A 4T6

Site Location: Smiths Falls Water Pollution Control Plant (WPCP)

180 Queen St

Smiths Falls, County of Lanark

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 

(Environmental Protection Act) for approval of:
 

municipal sewage works for the transmission and treatment of sanitary sewage from the Separated Town 

of Smiths Falls and disposal of effluent to Rideau River via a Sewage Treatment Plant (Smiths Falls 

WPCP) having a Rated Capacity of 14,700 m
3

/d, consisting of the following:

Previous Works

Centre Street Sewage Pumping Station

one (1) 4.21 m x 1.5 m x 4.25 m SWD wetwell/drywell style sewage pumping station located at �

57 Center Street, equipped with two (2) sewage pumps (one standby), each rated at 17.7 L/s at 

9.86 m TDH and controlled by variable frequency drives;

flow meter and station bypass pumping chamber;�

a 16 kW diesel generator set;�

a 150 mm diameter forcemain along Centre Street, discharging to manhole #368 at Centre Street �

and Elmsley Street and therefrom to the main truck sewer discharging at the Smiths Falls WPCP;

scooke
Text Box
Received January 13, 2017



Page 2 - NUMBER 5671-AE7HFT

Smiths Falls Water Pollution Control Plant

a conventional activated sludge process plant located at 180 Queen Street, having a Rated Capacity of 

14,700 m
3

/d, discharging effluent to Rideau River.

Inlet Sewers

one (1) 900 mm and 1200 mm diameter gravity inlet sewer from the south side trunk sewer �

Rideau River underpass outlet to the raw sewage pumping station inlet chamber;

one (1) 900 mm diameter gravity sewer from the Highway 43 trunk sewer to the inlet sewer �

described above; 

Raw Sewage Pumping Station 

a raw sewage pumping station with an inlet chamber and two wet wells, equipped with three �

(3) (one standby) submersible pumps, each rated at 352 L/s at 15.3 m TDH, discharging into 

a channel leading to the Preliminary Treatment;

Wet Weather Flow Storage Tank

one (1) 4000 m
3

 tank to temporarily store wet weather flows that exceed the capacity of the �

secondary treatment system;

two (2) tank discharge pumps (one standby) to return stored sewage back to the primary tank �

or aeration tank for treatment after the wet weather event, each pump rated at 44 L/s at 7.5 m 

TDH;

Preliminary Treatment

Screening

two (2) parallel screen channels, each with a Peak Flow Rate of 25,230 m
3

/d and �

equipped with an automatic self-cleaning screen with 25 mm (vertical) x 6 mm 

(horizontal) mesh, including a screw conveyor screenings de-watering press and 

screenings disposal bin;

Girt Removal

two (2) girt removal units, each with a Peak Flow Rate of 25,350 m
3

/d with two (2) grit �

pumps, each rated at 15.8 to 20.5 L/s at 11.4 to 15.5 m TDH including a grit de-watering 

unit and grit disposal bin;



Page 3 - NUMBER 5671-AE7HFT

Primary Sedimentation

two (2) 38.1 m x 10.06 m x 3.72 m SWD twin-pass primary clarifiers, each with a Peak Flow �

Rate of 25,230 m
3

/d and equipped with sludge and scum removal mechanisms;

two (2) primary sludge and scum pumps, each rated at 22.7 L/s at 34.75 m TDH;�

Secondary Treatment

Biological Treatment

two (2) 39.6 m x 12.5 m x 4.6 m SWD complete mix aeration tanks, equipped with fine �

bubble aeration systems;

three (3) air blowers (two standby), rated at 64.3 m
3

/min at 51.7 kPa;�

Secondary Sedimentation 

two (2) 46.2 m x 12.2 m x 3.6 m SWD twin-pass secondary clarifiers, equipped with �

sludge and scum mechanisms;

three (3) variable speed return activated sludge pumps (one standby), each rated at 37.8 to �

86.5 L/s at 2.7 to 8.2 m TDH;

two (2) variable speed waste activated sludge pumps, each rated at 6.3 L/s at 7.5 m TDH;�

Tertiary Treatment

two (2) 18.9 m x 5.0 m x 2.4 m single media gravity type tertiary filters, each with a Peak �

Flow Rate of 25,230 m
3

/h, with automatic continuous backwash;

Supplementary Treatment

Phosphorus Removal 

two (2) 18.9 m³ chemical storage tanks, equipped with four (4) metering pumps each �

rated at 19.5 to 215 L/h, with dosing points at the influent and the effluent channels of the 

secondary clarifier and in the flash mix tank;

one (1) flash mix tank being a 2.7 m long section of the flocculation tank inlet channel, �

equipped with a 2.2 kW mixer;

two (2) 6.45 m x 6.45 m x 5.1 m SWD flocculation tanks with overflow gates to the �

tertiary filter influent channel, each equipped with a 1.1 kW flocculator;

Disinfection 

a 11 m x 1.75 m x 1.4 m deep UV disinfection system, equipped with an automatic liquid �

level controller on the outlet to the plant effluent channel, and a low pressure mercury vapour 

ultraviolet irradiation lamp system with 65% of the radiation output at the wave length of 



Page 4 - NUMBER 5671-AE7HFT

253.7 nm and a nominal average intensity of radiation of 6150 µW/cm
2 

at 65% transmission, 

consisting of three (3) in-series independently operated banks of removable lamp modules;

Effluent Outfall

a 1,050 mm diameter outfall sewer extending approx. 145 m south from the end of the plant �

effluent channel to mid-stream Rideau River past the navigational channel (the river portion 

buried in the river bed), including a multi-port outfall structure on the outlet, and a valved 

emergency connection to the old outfall sewer;

Sludge Management

two (2) 75 m
3 

mixed sludge (primary and thickened waste activated) holding tanks, each �

equipped with an mixer;

one (1) filter press sludge feed pump rated at a 2.7 L/s at 296 kPa, equipped with variable �

speed drive, together with a 3 hp motor sludge mercerator on the pump's suction line;

one (1) belt filter press rated at a sludge loading of 7.0 m
3

/h at a solids concentration of 4%, �

together with a polymer solution preparation and metering unit, an in-line mixer, and a 0.55 

L/s capacity variable speed drive sludge cake transfer pump;

a sludge drying facility (the pelletizer) rated at a sludge loading rate of 1.71 m/h at a solids �

concentration of 25%, consisting of a twin shaft dryer feed mixer, a rotary drier, a cyclone 

type solids separator, a vibrating screen type sludge pellet classifier, two (2) final product 

cooling, and storage silos with a bagging facility;

Standby Power 

one (1) 600 kW standby power diesel engine generator set with one (1) 900 litre capacity fuel �

tank located in the pelletizer building;

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances 

essential for the proper operation of the aforementioned Sewage Works;

all in accordance with the submitted supporting documents listed in Schedule A.
 

For the purpose of this environmental compliance approval, the following definitions apply:
 

"Approval" means this entire document and any schedules attached to it;

"Annual Average Daily Flow" means the cumulative total sewage flow to the sewage works during a calendar 

year divided by the number of days during which sewage was flowing to the sewage works that year;

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered sample 

and includes carbonaceous and nitrogenous oxygen demand;

"Bypass" means diversion of sewage around one or more unit processes within the Sewage Treatment Plant with 



Page 5 - NUMBER 5671-AE7HFT

the diverted sewage flows being returned to the Sewage Treatment Plant treatment train upstream of the Final 

Effluent sampling location, and discharging to the environment through the Sewage Treatment Plant outfall;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in an 

unfiltered sample;

"Daily Concentration" means the concentration of a contaminant in the effluent discharged over any single day, 

as measured by a composite or grab sample, whichever is required;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of Part 

II.1 of the EPA;

"E. coli " refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees Celsius;

"Emergency Situation" means a structural, mechanical or electrical failure that causes a temporary reduction in 

the capacity of the Sewage Treatment Plant or an unforeseen flow condition that may result in:

danger to the health or safety of any person; or, a.

injury or damage to any property, or serious risk of injury or damage to any property; orb.

treatment process biomass washout.c.

"EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19, as amended;

"Equivalent Equipment" means a substituted equipment or like-for-like equipment that meets the required 

quality and performance standards of a named equipment;

"Event" means an action or occurrence, at a given location within the Sewage Treatment Plant that causes a 

Bypass or Overflow.  An Event ends when there is no recurrence of a Bypass or Overflow in the 12-hour period 

following the last Bypass or Overflow.  Two Events are separated by at least 12 hours during which there has 

been no recurrence of a Bypass or Overflow.  An Overflow and a Bypass are two separate reportable Events 

even when occurring concurrently;

"Final Effluent" means effluent discharged through the Final Effluent sampling location and via the Sewage 

Treatment Plant outfall to the environment;

"Geometric Mean Density" is the nth root of the product of multiplication of the results of n number of samples 

over the period specified;

"Limited Operational Flexibility” (LOF) means any modifications that the Owner is permitted to make to the 

Works under this Approval;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and includes 



Page 6 - NUMBER 5671-AE7HFT

all officials, employees or other persons acting on its behalf;

"Monthly Average Concentration" means the arithmetic mean of all Daily Concentrations of a contaminant in 

the effluent sampled or measured, or both, during a calendar month;

"Monthly Average Daily Flow" means the cumulative total sewage flow to the sewage works during a calendar 

month divided by the number of days during which sewage was flowing to the sewage works that month;

"Monthly Average Loading" means the value obtained by multiplying the Monthly Average Concentration of a 

contaminant by the Monthly Average Daily Flow over the same calendar month;

"Owner" means The Corporation of the Separated Town of Smiths Falls and its successors and assignees;

"OWRA" means the Ontario Water Resources Act , R.S.O. 1990, c. O.40, as amended;

"Peak Flow Rate" means the maximum rate of sewage flow for which the plant or process unit was designed; 

"Overflow" means a discharge to the environment from the Works at a location other than the Sewage 

Treatment Plant effluent outfall or into the effluent outfall downstream of the Final Effluent sampling location;

"Previous Works" means those portions of the sewage works previously constructed and approved under an 

approval;

"Rated Capacity" means the Annual Average Daily Flow for which the Sewage Treatment Plant is approved to 

handle;

"Sewage Treatment Plant" means the entire sewage treatment and effluent discharge facility;
